-] —-

COOK COGGIN ENGINEERS, INC.
===

June 4, 2024 CONSULTANTS

City of Tupelo

Purchasing Office, City Hall, 1st Floor
71 East Troy Street

Tupelo, MS 38804

PROPOSAL FOR ENGINEERING SERVICES

On behalf of Cook Coggin Engineers, Inc. (CCE), I am pleased to submit this proposal in response
to the City of Tupelo’s request for proposals to provide engineering services for work related to
an application for a Wastewater Improvements project with potential funding from: HUD -
Community Development Block Grant Public Facilities, Appalachian Regional Commission, USDA
and/or other federal funding agencies. CCE appreciates the opportunity to serve the City of
Tupelo and has a sincere desire to work with local citizens and officials in this endeavour. CCE
[...]
USACE Easement with the addition of attenuation storage. The second station
was relocated with a new 500 gpm Gorman-Rupp self-priming suction lift

style station. A portion of the existing forcemains were re-used between the
stations reducing the overall project cost. H2S resistance was an important
consideration and was addressed by using polymer concrete for new structures
and lining the re-used wetwell. Care was also taken to minimize bypass
pumping and work around Clemson University football games, which results in
increased traffic and wastewater loading. GMC provided design, geotechnical
investigation, easement acquisition assistance, bidding, and construction
administration and inspection services.

Engineering Services for Wastewater Improvements

gmenetwork.com G M(: 43



The Whitewater Creek Water Pollution Control
Plant (WPCP) was owned and operated by the
City of Fayetteville before the upgrades. The
Facility was originally constructed in 1978-1979
and has been expanded and upgraded twice.
One portion of the plant utilized a sequencing
batch reactor treatment process, and the other
portion of the plant utilized a conventional
activated sludge (CAS) process. In June of
2016, the City retained the service of GMC to
assess the current operating condition of the
WPCP along with providing recommendation
forimprovements. After the inspection,
upgrades for this Facility were recommended
by GMC to improve the treatment process
efficiency and operating efficiency, reduce
the life-cycle energy cost and meet the future
permit fimits.

The recommended improvements to the
Whitewater Creek WPCP were: construction
of an influent flow equalization basin splitter
box, conversion of the two existing SBRs to
oxidation ditches utilizing a Simultaneous
Nitrification-Denitrification (SND) treatment
process, construction of two new secondary
clarifiers, new RAS/WAS pump station, tertiary
filtration, restore plant reuse pump station
capacity, improvements to existing aerobic
digester, improvements to chemical feed
systems, installation of new supervisory
control and data acquisition (SCADA) system,

Engineering Services for Wastewater Improvements

Whitewater Creek Water Pollution
Control Plant Expansion

and abandoning the existing activated sludge
plant. The improvements under design for
the WPCP will provide for biological nutrient
removal of phosphorous to 0.7 mg/L and
ammonia, as nitrogen, to less than 0.5 mg/L.
The Whitewater Creek WPCP has a permitted
discharge flow capacity of 5.0 MGD, and the
typical 30-day average flow ranges from 1.8
to 2.4 MGD. The Master Plan recommended
improvements to approximately half of the
City's pump stations. The Plan also studied
different options of providing gravity sewer
in order to serve existing pump stations with
gravity sewer.

GMC provided engineering design, biological
modeling, electrical engineering, geotechnical
engineering, permitting, construction
administration, construction inspection,

and construction materials testing for this
project. The challenge of this project is to
retrofit existing basins (such as filter and SBR),
at the same time to keep the existing facility

operational and maintain the quality of effluent

to meet the permit. With careful planning

of sequencing of demolishing and piping/
equipment installation, the project successful
achieved this goal. By the time of substantial

completion, the effluent monthly average BOD

is less than 5 mg/L, TSS less than1mg/L and
NH3 less than 0.2 mg/L, all of them were much
lower than the effluent limits set by NPDES.

S

C

. MDD,

Location: Fayetteville, Georgia
Status: Completed 2021

Cost: $11,300,000M (+ $4,830,000
Owner Purchased Equipment)

Contact:

Ray Gibson, City Manager
City of Fayetteville

(770) 461-6029
rgibson@fayetteville-ga.gov

S0 44

gmcnetwork.com



SECTION 2 Experience

City of Orange Beach
North Sewer Force Main Upgrade

Location: Orange Beach, Alabama
Date Completed: 2022

Contact:

Nicole Woerner, Deputy Director Coastal
Resources

City of Orange Beach

(257) 981-1180

GMC recently completed a project with Orange Beach to Increase capacity in the existing
sewer system. The project consists of the engineering and design and construction of
approximately 8 miles of sewer force main from a point on Highway 180 in Orange Beach to
an existing lift station on County Road 12. The project also included a large diameter 20-inch,
+2,000 If bore of the Intercoastal Waterway. The area benefited by this upgrade will include
areas north and east of Wolf Bay to Josephine as well as areas directly served by the force
main. Implementation of this project will prevent failures in the existing main decrease the
use of on-site septic systems and provide increased capacity for future development and
growth,

The project was funded through RESTORE which is administered by Alabama Department of
Conservation and Natural Resources (ADCNR). GMC is providing survey, design, permitting
(FWS, COE, DOT, County Municipal), grant administration, contract administration, and
construction oversight.

hY
Engineering Services for Wastewater Improvements gmenetwork.com GM( 45

s



SECTION 2 Experience

Tanner’s Bridge Road Water Pollution

Control Plant

GMC teamed with Reeves Young on Barrow
County’s progressive design-build services
for the design and construction of the
Tanner's Bridge Wastewater Treatment Facility
expansion to 1.5 MGD.

The Tanner's Bridge Water Pollution Control
Plant (WPCP) is located in Bethlehem, Georgia
and is in the Oconee River Basin. The existing
facility is a 0.50 MGD spray irrigation land
application system (LAS). The County has a
5.0 MGD NPDES Permit for the facility. Due to
expected growth in the area, Barrow County
has commissioned GMC and a design-build
partner to design and construct a 1.5 MGD
wastewater treatment facility.

One of the critical components of the facility
design was the screening and grit removal
system, followed by the hydraulic flow splitting
structure. Providing redundancy for the

flow through the headworks is imperative in
achieving the expectations of the operator
and in protecting the remainder of the
treatment process. Originally, a three (3)
channel screening headworks was designed
with two mechanical, in-channel, perforated
plate screens and a bypass followed by
mechanical grit removal. Engineers and staff
selected mechanical grit removal based upon

Engineering Services for Wastewater Improvements

the subgrade potential for rock and associated
cost. The design was reduced to a two (2)
channel screening headworks followed by

the grit system to protect the integrity of

the downstream fine bubble diffusers and
reduce maintenance time associated with
inorganics and grit. The value-engineering
allowed the budget expectations of the client
to be achieved, while also providing a high
level of treatment and a plan for future growth.
Additional flow over 5 MGD will now require

a mirror headworks design adjacent to the
existing.

The biological process consists of a
sequencing batch reactor (SBR) capable of
an influent wastewater characteristic of 350
mg/L of BOD, 350 mg/L of TSS with and 30
mg/L of ammonia. The SBR will be designed
to meet current permit requirements

with consideration to future nitrogen and
phosphorus limits. Other components of
the facility include screening, grit removal,
hydraulic splitting structure to divert flow to
the LAS or SBR, hydraulic head for tertiary
filtration and chlorine contact for disinfection.
Effluent will be pumped to the receiving
stream where it will be re-aerated through a
cascade aerator before discharge.

Location: Barrow County, Georgia
Status: Completed 2021
Cost: $15,565,406

Contact:

Chris Yancey, Public Works Director
Barrow County

(770) 867-7640
cyancey@barrowga.org

gmcnetwork.com G M (: 46



SECTION 2 Experience

2022 Wastewater Model Update

In 2021, OJRSA performed extensive flow
monitoring across their cross entire collection
system. After this work was completed, OJRSA
requested that GMC use this data to update
the existing wastewater collection system
model. Eighteen (18) flow meters with three

(3) months of data were evaluated along with
three (3) permanent metering stations and
seventeen (17) lift stations. GMC visited many
of the pump stations for in person evaluations.

Per the request, the model was updated to
the new flows and will serve as the basis for
many analyses moving forward. This includes
service requests, proposed improvements,
and areas for focusing rehabilitation. This
model was constructed for extended period
hydraulic simulation and utilities the EPA
SWMM computation method to integrate RTK
parameters into extreme weather simulations.

Location: Oconee County, South
Carolina

Status: Ongoing

Cost: $45,000

Contact:

Chris Eleazer, Executive Director
Oconee Joint Regional Sewer
Authority

(864) 972-3900
chris.eleazer@ojrsa.org

m

Colonel's Fork

Coneross J;

farr)

T ez

® WK Dickson Flow Meter
Permanent Flow Meters

WWTP

——— OIJRSA Gravity Sewer

Seneca Gravity Sewer
Westminster Gravity Sewer

Walhalla Gravity Sewer

/

=

s

4

f

/
§
< Y.
. x.,__’.f/ METER16

METER 12 B e s Y ™ - 95'
£ METER 17 83

METER 18

Martin Creek

Engineering Services for Wastewater Improvements

AAAS
gmcnetwork.com GM’\,




SECTION 2 Experience

Decherd
Wastewater
Treatment
Plant
Expansion

Location: Decherd, Tennessee
Status: Completed 2020
Cost: $10,189,258

Contact:

Catherine Edwards CEQ

Clearwater Solutions

(334) 532-3201
catherine.edwards@clearwatersolutions.com

The Decherd Wastewater Treatment Plant was constructed in 1983 and
consisted of circular aeration basins with internal secondary clarifiers capable of
treating 1.0 MGD with internal secondary clarifiers capable of treating 1.0 MGD.
As permit limits tightened and as growth occurred, process improvements and
additional hydraulic capacity were required. GMC has worked closely with

the Client to develop supplemental funding from Nissan and state agencies to
support the need for the project.

The treatment facility was expanded to treat a 2.65 MGD with a peak of 6.875
MGD while removing nitrogen phosphorus biologically and then further removing
phosphorus physiochemically to support the state wide nutrient reduction
strategy implemented.

The biological treatment process consists of a time-managed activated sludge
process which incorporates some of the benefits of a batch reactor into a
continuous flow activated sludge process. This process employs time-based
aerobic, anoxic and anaerobic phasing for nutrient removal. Unlike sequencing
batch reactors where a settling phase occurs, the biological process utilized will
be followed by secondary clarifiers to support the continuous flow process.

Other features consist of a new outfall line, headworks with screening and grit
removal, utilization of existing tankage to accommodate the proposed biological
process, three new secondary clarifiers, tertiary filtration, new ultraviolet
disinfection, post aeration and a new effluent discharge line to the receiving
stream. A significant challenge that this project presents is the construction
staging required to occur to keep the existing process online while maintaining
effluent permit requirements. This construction sequencing was separated

into three phases to accomplish the construction to prevent interruptions in

treatment.

Engineering Services for Wastewater Improvements

Y

gmenetwork.com GM(, 48



SECTION 2 Exopsrience

City of Aiken
Sewer
Distribution
Modeling

Location: Aiken, South Carolina
Status: Completed 2018

Contact:

John Poole, PE, City Engineer
City of Atken, Public Works
(803) 643-2125
jpoole@cityofaikensc.gov

The City of Aiken, SC maintains and operates
a wastewater collection system serving an
area that stretches approximately 15 miles
from north to south and 8 miles from east

to west. City records include just over 284
miles of sanitary sewer lines up to 36-inches

in diameter. There are approximately 40 lift stations and 6,750 manholes and
pipe segments. Sewage is collected and transported via 3 separate collection
systems to 3 metered discharge points where the Aiken County Public Service
Authority receives the effluent into their sewer system for transportation to
treatment.

Goodwyn, Mills and Cawood, Inc. (GMC) was selected to model and assess
the wastewater collection system for the City with an end goal of providing
City staff and elected officials essential information relating to the operational
condition of their system, prioritized improvements necessary to mitigate

risk of failure, future improvements to accommodate growth, and associated
schedules, costs and life cycle cost analysis.

Following the initial modeling, calibration, and assessment of the City's

system, GMC worked with City staff to incorporate the data into the City's
Asset Management software, identify system operating characteristics and
deficiencies, develop appropriate system improvements/modifications,

and recommend options for implementing improvements. The assessment
integrates existing City of Aiken standards, with GMC developing additional
standards as needed, to accomplish the scope of the project. GMC submitted
details of the system evaluation along with supplemental drawings and
schematics necessary to describe proposed system improvements. An estimate
of the construction cost and logical construction phasing was also be included.

Alnen Somer Moduling Roport

Az €
Dry ‘Westher LOS Beautt

Pump Station
Tmrarkip

Hot Modeled
Gravity Sewer
Dry Weather LOS
—— Faiiad

Pazzea

—— Has Maaled

Force Main

Dry ‘Wasther LOS

=== Pasua

== HighValadty
ot Modaled

Collaction Basin
Croft Miti
Dicble Rosd

Sand 3vor

Engineering Services for Wastewater Improvements




SECTION 2 Experience

Pendleton- Clemson WWTP

Expansion

Location: Pendleton, South Carolina
Status: In Design (30%)
Cost: TBD

Contact:

Steve Miller, Town Administrator
Town of Pendieton

(864) 646-9409
stevem@townofpendieton.org

GMC was contracted to perform the preliminary engineering services and complete design
for the Pendleton-Clemson Regional Wastewater Treatment Plant which has a current design
capacity of 2.0 MGD. This facility serves Town of Pendleton (Pendleton), City of Clemson
(Clemson) and Anderson County (Anderson), with all of them having partial ownerships in the
facility.

GMC completed preliminary engineering in 2020 and began design of WWTP expansion in
2022. The new facility will include new influent pump station, rotary drum screens, vortex grit
chambers, flow control vault, biological nutrient removal (BNR) basins, tertiary filters, reuse
water system, and aerobic digester. Due to the proposed limits on water quality parameters,
GMC recommended that aerobic granular sludge (AGS) be selected as the main treatment
process. The AGS process will eliminate the need for secondary clarifiers, and will allow

the existing clarifiers to be utilized as the accessory tanks for AGS. In addition to facility
design, GMC will also handle all permitting related to the project, including NPDES permit
modification for expanded facility, construction permit, and stormwater, etc.

The existing reuse water system includes a single vertical turbine pump. The pump is sized to
operate water cannons surrounding the two (2) equalization basins. However, consideration
was not taken to serve other water needs around the facility. As a result, operators have
difficulty effectively using the system for other tasks around the WWTP. GMC has designed

a new distribution system around the WWTP and a new reuse water system utilizing a
submersible pump and pneumatic tank to consistently and reliably supply non potable water
to unit processes around the facility. Hydraulic modelling software was utilized for analysis
and to assist the design process.

Engineering Services for Wastewater Improvements

gmcnetwork.com GM(: 50



SECTION 2 Experience

Rocky Creek
Trunk Sewer
Pumping
Stations